ous

Desktop ROG Strix G13CH

Service Manual



Y 4

COPYRIGHT INFORMATION

No part of this manual, including the products and software described in it, may be reproduced,

transmitted, transcribed, stored in a retrieval system, or translated into any language in any form or by any means, except
documentation kept by the purchaser for backup purposes, without the express written permission of ASUSTeK COMPUTER
INC.("ASUS").

ASUS PROVIDES THIS MANUAL "AS IS"WITHOUT WARRANTY OF ANY KIND, EITHER EXPRESS OR IMPLIED, INCLUDING BUT NOT
LIMITED TO THE IMPLIED WARRANTIES OR CONDITIONS OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE. IN
NO EVENT SHALL ASUS, ITS DIRECTORS, OFFICERS, EMPLOYEES OR AGENTS BE LIABLE FOR ANY INDIRECT, SPECIAL,
INCIDENTAL, OR CONSEQUENTIAL DAMAGES (INCLUDING DAMAGES FOR LOSS OF PROFITS, LOSS OF BUSINESS, LOSS OF USE
OR DATA, INTERRUPTION OF BUSINESS AND THE LIKE), EVEN IF ASUS HAS BEEN ADVISED OF THE POSSIBILITY OF SUCH
DAMAGES ARISING FROM ANY DEFECT OR ERROR INTHIS MANUAL OR PRODUCT.

Products and corporate names appearing in this manual may or may not be registered trademarks or copyrights of their
respective companies, and are used only for identification or explanation and to the owners' benefit, without intent to
infringe.

SPECIFICATIONS AND INFORMATION CONTAINED IN THIS MANUAL ARE FURNISHED FOR INFORMATIONAL USE ONLY, AND ARE
SUBJECTTO CHANGE AT ANY TIME WITHOUT NOTICE, AND SHOULD NOT BE CONSTRUED AS A COMMITMENT BY ASUS. ASUS
ASSUMES NO RESPONSIBILITY OR LIABILITY FOR ANY ERRORS OR INACCURACIES THAT MAY APPEAR IN THIS MANUAL,
INCLUDING THE PRODUCTS AND SOFTWARE DESCRIBED IN IT.

Copyright © 2023 ASUSTeK COMPUTER INC. All Rights Reserved.



Y 4

LIMITATION OF LIABILITY

Circumstances may arise where because of a default on ASUS' part or other liability, you are entitled to recover damages
from ASUS. In each such instance, regardless of the basis on which you are entitled to claim damages from ASUS, ASUS is
liable for no more than damages for bodily injury (including death) and damage to real property and tangible personal
property; or any other actual and direct damages resulted from omission or failure of performing legal duties under this
Warranty Statement, up to the listed contract price of each product.

ASUS will only be responsible for or indemnify you for loss, damages or claims based in contract, tort or infringement under
this Warranty Statement.

This limit also applies to ASUS' suppliers and its reseller. It is the maximum for which ASUS, its suppliers, and your reseller are
collectively responsible.

UNDER NO CIRCUMSTANCES IS ASUS LIABLE FOR ANY OF THE FOLLOWING: (1) THIRD-PARTY CLAIMS AGAINSTYOU FOR
DAMAGES; (2) LOSS OF, OR DAMAGE TO,YOUR RECORDS OR DATA; OR (3) SPECIAL, INCIDENTAL, OR INDIRECT DAMAGES OR
FOR ANY ECONOMIC CONSEQUENTIAL DAMAGES (INCLUDING LOST PROFITS OR SAVINGS), EVEN IF ASUS, ITS SUPPLIERS OR
YOUR RESELLER IS INFORMED OF THEIR POSSIBILITY.

SERVICE AND SUPPORT
Visit our multi-language website at https://www.asus.com/support/




IDUD

Table of Contents

ASUS Desktop ROG Strix G13CH Overview

Components Top View
Components Bottom View
Appropriate Tools
Disassembly steps :

 SLIDE DOOR
e VGACARD
* DDR

e SPRING SCREW COOLER
* 9CM SYS FAN

e FRONT BEZEL AND LED BOARD
e TOP COVER

* CPUFAN 12CM

* FRONT IO BOARD

+ SSD

* MAIN BOARD & CPU

*  WLAN CARD
 POWERSWITCH

e HDD & IO SHIELDING

*  POWER SUPPLY

e LED BOARD

e CABLE ASSEMBLY




ous

ASUS Desktop ROG Strix G13CH Overview

€ Power button
@ Audio port
9 USB 3.2 Gen 1 port

Rear Panel View

)

819110

®
(~JHC
i@

T?@@??@O

06

c DisplayPort

9 HDMI™ port

Q USB 2.0 ports

O Ps/2 keyboard/mouse combo port
e USB 3.2 Gen 2 ports

@ LAN (RI-45) port

a Wi-Fi ports

@ Microphone port (pink)

Q Line Out port (lime)

@ Line in port (light blue)

@ Power connector

@ Expansion slot brackets

@ ASUS Graphics CARDs (on selected models only)
@ Air vents

Back



ous

Components Top View

¢ VGA CARD
(RTX3070-8GD6)

(PH-RTX3050-8G,
PH-RTX3060-12G)

4 DDR

4 SSD

4 WIFI CARD

4 TH BRACKET

4 G16CH M2 SSD
SINK

4 M2 PAD 25X20X7

4 9CM SYS FAN 4 CPU FAN 12CM

= 8

4 SPRING SCREW COOLER ¢ FIO USB
CABLE(USB3.0)

O

4 CABLE USB2.0
CRB TO MB

O

4 POWER SUPPLY

b

4 PD500TC M2 SSD SINK

M| DESCRIPTION oy
03 PAD:_GRHoe Tay
[0z] HEAT_SINK Tary
Lot} W2 SCREW 2017

01
02
03

4 POWER SW CABLE 4 RFCABLE ASSEMBLY SMA

4 HDD SATA CABLE 4 POWER SWITCH HOLDER

4 SIDE BD CABLE 4 FFC CABLE 14P 0.5MM

~N "=

¢ AUDIO CABLE 4 FFC CABLE 20P 0.5MM

" 2 .l
HE “F

4 G16CH B760M
10:6USB/2HDMI/D
P/PS2

4 SIDE LED CABLE

4 MAIN BOARD

4 SHIELDING FOR 7690 WIFI
: - _,i
| = L
8 | RS

4 DIPOLE ANTENNA 2T2R
RSMA

4 VGA BKT SLOT1
(for PH-RTX3050-8G,
PH-RTX3060-12G
VGA CARD)

4 FIOL ODD OPPENING
SHIEL

r

4 VGA SUPPORT BKT
(for Turbo RTX3070

VGA CARD) 4 SIDE DOOR PLATE

SHADOW BLACK

4 SPNL SCREW PACKAGE

4 USB CABLE ACETATE TAPE

4 FRONT |0 BD

USB CONN GASKET

¢ LED BD (CR)

[

W 4 (O
FX1OCE LED 80 UP

4 LED BD (SIDE UP)
[= sos s aisos = a 2 =.29

¢ LED BD (SIDE DOWN)




ous

Components Bottom View

4 LED BD UP

4 SIDEDOWN LED BD

¢ SIDEUP LED BD

4 PD500TC M2 SSD SINK 4 MAIN BOARD

I

4 G16CH M2 SSD SINK

%
WL
# POWER SWITCH HOLDER i\\\\Q\WW

IS,

COOLER BACK PLATE

4 SPRING SCREW COOLER

“@*

Back



y— = Appropriate Tools

Please prepare and select the appropriate tools to disassemble/assemble for the ROG Strix (G13CH) desktop.

4 Screwdriver 4 Alcohol 95% ¢ Glove 4 Dust-free Cloth
Please accord to different screw specification to choose different screwdriver and head. a )

non @ —ehull F3i /A <

4 Plastic Blade

4 Cable Tie (Local Buy)

4 Plastic Tweezers

Use a pair of tweezers to remove/insert/tidy cables. \\‘O

4 Needle nose pliers

Back



Y — SLIDE DOOR
Please be sure to pull out AC POWER CORD. ®

Step 1 : Remove screws *4pcs.
Step 2 : Pull the side doors *2pcs. Screws Torque (kgf-cm)

7O 4 SCREW #6-32*6.3L (7.3,2.45) 8.0+0.5

SLIDE DOOR (L)

SLIDE DOOR (R)

Back



ous

SLIDE DOOR

S VAN [ TEER A\ Please follow the instructions below to assemble SPNL SCREW and SIDE DOOR PLATE SHADOW BLACK.

SPNL SCREW PACKAGE

O

Step-1 Assemble screws*4pcs.

uﬁm‘

#,
A=

ORCE RTX

SIDE DOOR PLATE SHADOW BLACK

Step-2 Assemble SIDE DOOR PLATE
SHADOW BLACK to CHASSIS

Step-3 Assemble screws*4pcs.

Sl 20

10



4

VGA CARD

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Disconnect cable (Yellow mark).
Step 2 : Open the case and remove screws *4pcs (Red and Blue mark).
Step 3 : Press and unlock the VGA CARD (Green mark).

Step 4 : Take out the VGA CARD, then remove screws *2pcs, remove VGA SUPPORT BKT from VGA

CARD(side).

0 Disconnect Cables (Yellow mark).

@ Open the case and unscrew (Red and Blue mark).

e) Press (Green Mark)

9 Take out

Screws Spec Torque(kgf-cm)
SCREW M3*4L (6.3,2.05) (B) #2 6.040.5
70 2 SCREW M2.5*4L(4.5,1.8) (P) #1 3.0£0.5
80O 2 | SCREW #6-32*L6 (B)B-NI-ZN NY 6.040.5
VGA SUPPORT BKT RTX3070-8GD6

11
Back



y— = VGA CARD

A VAN [ 0R A\ Please follow the below steps to assemble PH-RTX3050-8G, PH-RTX3060-12G VGA CARD.

Step-1 Assemble the VGA BKT SLOT1 on the side of the VGA CARD.

VGA BKT SLOT1 PH-RTX3050-8G, PH-RTX3060-12G
VGA CARD

&

e
# | SCREW #6-32*%6.3L
(7.3,2.45)(B)*2pcs

"

Step-3 Assemble the VGA CARD on the MB and screws*3pcs.

SCREW #6-32*6L(7.1,2.3) (B) #2

SCREW #6-32*6.3L (7.3,2.45)(B)*2pcs

Step-2 Assemble the STAND OFF on the MB.

N, STAND OFF #6-
32*12H*5D

12



4

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Press down and unlock DDR, then remove DDR *4pcs.

'
!
!
&
]

Jom

Assembly Notice

A Please follow the below order to use DDR slot.

(DDR *1pc)

DIMM_A2*

0 Press down and unlock

(DDR *2pcs)

(DDR *3pcs)

DIMM_A1
DIMM_A2*
DIMM_B1
DIMM_B2*

13
Back



y — = SPRING SCREW COOLER
Please be sure to pull out AC POWER CORD. ®

Step 1 : Release 4 screws (green mark) holding on the SPRING SCREW COOLER, then disconnect the cable connector(red mark).
Step 2 : Take out SPRING SCREW COOLER.

o Release and disconnect

i
i
|

SPRING SCREW COOLER

A If the CPU COOLER is hard to disassemble,
please move the COOLER left and right to separate.

14
Back



V— 9CM SYS FAN
Please be sure to pull out AC POWER CORD. ®

Step 1 : Disconnect FAN connector *1pc. (yellow mark)

Step 2 : Remove screws *4pcs on the outside of iron grid. —
Step 3 : Take out the Fan *1pc. 7] O 4 M5*10L (K) B-NI TAPPING 8.0+0.5

Screws QTY Torque (kgf-cm)

9CM SYS FAN

15
Back



Nnous FRONT BEZEL AND LED BOARD

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Pull the latch (green mark) to release and open FRONT BEZEL.

Step 2 : Disconnect the (yellow mark) connectors and remove FRONT BEZEL . Torque (kgf-cm)
Step 3 : Remove screws *7pcs then remove LED COVER. fg’jo 14 M3*8L 3.0+0.5
Step 4 : Disconnect and remove FFC *2pcs.

Step 5 : Remove screws *7pcs then remove board *3pcs.

@ rull the Latch (blue mark) @) Disconnect

Y/

!
|

7
s
e e

Ml

¢

EY ¢ \
g\ SIBE LED C
CABLE USB

SATACABLE = s

i T M- (TRl ]

g

- e " -

FFC CABLE 14P 0.5MM
LED BD UP LED CR BD LED BD DOWN

HF
HE HE

FFC CABLE 20P 0.5MM

16
Back




V= = LED CR BD for 2D (Metal side door) only

Assembly Notice

/\ Before assemble cable on LED CR BD, please follow below steps to paste PINHEADER ACETATE FABRIC.

2 G35CA PINHEADER ACETATE FABRIC
Step1-1: PIN HEADER cannot exceed ACETATE FABRIC. Step2 : Take another ACETATE FABRIC and align it with the first ACETATE

p= r o
LEDS4SL LEDS402 LEDB483

" §5 =t
-y Y=
. wy L[ L}
LEDS4M LEDS4S2 LEDS4#2 LEDP4R4 LEDS48S5

17



/iSUS Cable for 2D(Metal side door) and 4D(Plastic side door) only

Assembly Notice

/\ Before assemble two cables, please follow below to paste ACETATE TAPE.

2 G15DK USB CABLE ACETATE TAPE

Stepl-1: Winding the two cables with ACETATE TAPE to increase the insulation layer.
Step1-2: Double arrow (angle between 70~80mm)

E N\ o
),

GL1ODH SATA CABLE 15P F/P 430MM &
CABLE USB2.0 CRB TO MB L750

EEE70~80mmfE]

Note: The two cables are GLI0DH SATA CABLE 15P F/P 430MM and CABLE USB2.0 CRB TO
MB L750.

GL10DH SATA CABLE 15P
CABLE USB2.0 CRB TO MB L750

CABLE USB2.0 CRB TO MB L750tE2 A
fig B& o wh A SR N 42 BE AR 7o

18



y— = TOP COVER

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Remove screws *2pcs.
Step 2 : Pull the latch to release and remove TOP COVER.

Torque (kgf-cm)

0 2 SCREW #6-32*6L(7.1,2.3) (B) #2 8.0£0.5

Assembly Notice

A Please according to below image to Tidy up the cables.

0 Remove @ Pull the Latch (green mark)

e ——
li-l,.;'iuimw»Qil,: .ﬁﬂ -

=%

19
Back



yi— CPU FAN 12CM
Please be sure to pull out AC POWER CORD. ®

Step 1 : Disconnect (yellow mark) FAN connector *1pc.

Screws QTY Torque (kgf-cm)
Step 2 : Remove screws *4pcs on the outside of iron grid. —
@ Disconnect (yellow mark) ©

Assembly Notice

/A Please follow the below criteria to assemble FAN.

_— - — [— —— e

CPU FAN 12CM

20
Back



y— = FRONT 10 BOARD

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Remove screws *4pcs.(Red and green mark) Screws

Step 2 : Flip up the bracket and remove screw *1pc, then separate the FRONT IO BOARD and bracket.
Step 3 : Disconnect Audio cable, remove tape from FIO USB CABLE(USB3.0) cable connector, then disconnect it.

QrY Spec Torque (kgf-cm)
g0 | 2 #6-32*6L(7.1,2.3) (B) #2 8.040.5
80| 3 M3*4L (6.3,2.05) (B) #2 6.00.5

Separate the |10
BOARD and bracket

4

4

e f
= ppa 20 i

b e é

Bracket FRONT IO BOARD

USB CONN GASKET

Stepl, USB CABLE ACETATE TAPE align the centerline

Assembly Notice

A\ When assemble FIO USB cable on FRONT 10 BOARD,
please follow below steps to paste USB CABLE ACETATE
TAPE.

and parallel to the 10 BOARD.

21
Back



y— = NEW FRONT 10 BOARD

Assembly \ [oJ{[L=H A\ Please follow the below steps to assemble FRONT IO BOARD.

Step-1 FIO bracket and small card, corresponding hole assembly. Step-2 Assemble the STAND OFF on the MB. Step-3 Assemble the cables*3pcs.

R AT

B BT

Avoid excessive bending

Set in iron piece.

22



FsSUS FRONT 10 BOARD

AT VAN [ 0R A\ Please follow the below image to assemble NEW/OLD FRONT 10 BOARD.

Step-1 If you use the NEW FRONT |0 BOARD CABLE USB2.0 FRONT BEZEL
CRBTO MB

! SIDE LED CABLE
§ USB POWER CABLE

SATA POWER CABLE

NEW FRONT IO BOARD use CABLE USB3.0 FIO TO MB L600

Step-2 If you use the OLD FRONT 10 BOARD
FRONT BEZEL

CABLE USB2.0
CRB TO MB

| SIDE LED CABLE
} USB POWER CABLE

SATA POWER CABLE

AUDIO CABLE / " HDD SATA CABLE

CABLE USB2.0° FIO USB CABLE
CRB TO MB (UsB3.0)

OLD FRONT 10 BOARD use CABLE USB3.0 FIO TO MB L500

POWER SW™CABLE

23



ous SSD

DITERY | JIA ][l Please be sure to pull out AC POWER CORD. ® Screws  QTY Spec Torque (kgf-cm)
Step 1: (SSD1) Release screws *2pcs and take out the SSD HEAR SINK. O 2 G16CH SSD HEAR SINK(WITH SCREW) 2.040.2
Step 2 : (SSD1) Remove SSD *1pc. 2 PD500TC M2 SSD SINK(WITH SCREW) (M2*0.4,L=5mm) 2.010.2
Step 3 : (SSD2) Remove screws *2pcs and take out the M2 SSD SINK. O . N
Step 4 : (5SD2) Remove screw *1pc and take out the SSD with TH BRACKET. 1 | SCREWM2*7.5L(4.5,0.8) #1 2.0+0.5

Step 5 : Take out the SSD from the TH BRACKET.

R
I

[T
LTI

TH BRACKET

Assembly Notice

A Please according to below image to
assemble D700TA M2 PAD 25X20X7 &
STAND OFF.

e SSD1 location

| D700TA M2
PAD 25X20X7

e SSD2 with TH BRACKET module (Rear)

D700TA M2
PAD 25X20X7

24
Back



4

MAIN BOARD & CPU

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Disconnect (yellow mark) connectors *6pcs.
Step 2 : Remove screws *8pcs (Red and green mark).
Step 3 : Take out the Main Board.

Step 4 : Release and remove the CPU.

9 Take out Main Board

@ Disconnect (yellow mark)
9 Unscrew (Red and Green mark)

AUDIO CABLE

CABLE USB2:0- “FIO USB CABLE

CRBTOMB (USB3.0) "R L

O

il

2

M3*4L (6.3,2.05) (B) #2

Screws Qry Spec Torque (kgf-cm)

8.0+0.5

©)

)

6

#6-32*6L(7.1,2.3) (B) #2

8.0+0.5

9 Release and remove the CPU

G13CH MAINBD

AL L i A

CPU triangle must be
aligned to MB triangle.

BCH MAIN BD

25
Back



ous

MAIN BOARD

Assembly \[1i[e=8 A\ Please follow the below image to Add sponge *4pcs (red mark)on motherboard DIMM Area.

5000 en

2900050000000
2555950002000

GODBOBHUD

3
<
<
<
<
S
<
+

D700TD MB SPONGE L35 W8 T8//L35 W8 T8

26



Vi — = WLAN CARD

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Remove screws *2pcs and take out SHIELDING FOR Z690 WIFI with WLAN CARD.

Step 2 : Remove screw *1pc and SHIELDING FOR 7690 WIFI. WS Spec eI S (G Eim)
Step 3 : Disconnect RF cables*2pcs, remove screw *1pc and WLAN CARD. 7} @) SCREW M2*4L 2.0+£0.5
Step 4 : Release nut and remove RF cable. ‘éO SCREW M2*3L 5 040.5
80 SCREW M2*3L 2.040.2
Assembly Notice
/\ Please according to below
image to assemble RF cable.
9 Disconnect and remove e Release nut and remove

"
i

- o

SHIELDING FOR » RFCABLE ASSEMBLY

2690 WIFI SMA/MHF 42MM*2pcs

O ——

|

SHIELDING FOR

8SSW10T06453
T1SA15A5P2N

27
Back



y— = POWER SWITCH

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Push hooks then take out POWER SW CABLE with POWER SWITCH HOLDER from CHASSIS.
Step 2 : Push hooks then separate POWER SW CABLE and POWER SWITCH HOLDER.

19 Release and take out

POWER SW CABLE

-0

POWER SWITCH HOLDER

Assembly Notice

/A\When need to reuse old POWER SWITCH HOLDER, please
make sure the hooks no broken or deformation.

A\ Please according to below image to assemble POWER SW
CABLE and POWER SWITCH HOLDER.

pale)

A\ Please according to below image to assemble POWER SW
CABLE(with HOLDER).

28
Back



y— = HDD & 10 SHIELDING

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

Step 1 : Remove screws *4pcs.
Step 2 : Disconnect the connectors *2pcs

Step 3 : Take out the HDD and cable. - 0O
Step 4 : Press and push the 10 SHIELDING to remove it. L

Torque (kgf-cm)

Screws QTy
4 SCREW #6-32*6.3L (7.3,2.45)(B) B-ZN #2 6.5+0.5

o Unscrew

G16CH B760M
10:6USB/2HDMI/D
P/PS2

@ Disconnect

4

N el lm}[g;

Press and push

29
Back



yi— POWER SUPPLY

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. ®

. H *
Step 1 : Cut the cable ties *7pcs. Screws Qry Torque {kgf-cm)
Step 2 : Remove screws *4pcs. —
Step 3 : Disconnect the connector *1pc & take out the POWER SUPPLY. 7] O 4 SCREW #6-32*6.3L (7.3,2.45)(B) B-ZN #2 8.0+0.5
@ Disconnect @ Unscrew

N

DIfed <t ol ZaolimeoIier I < e s T Il I == 5 T

30
Back



yi— LED BOARD

DITEIIT0 ] J\A\[o1i{d-l Please be sure to pull out AC POWER CORD. @

Screws QrY Spec Torque (kgf-cm)
Step 1 : Remove screws *2pcs and then disconnect cables *2pcs.
Step 2 : Remove screws *3pcs and then disconnect cable *1pc. TO 2 SCREW M2.5*4L (K) B-ZN NY 2.5+0.2
TO 3 SCREW M2.5*4L (K) B-ZN NY 2.540.2
@ unscrew (red mark) Disconnect (SIDEDOWN LED BD ) (SIDE LED CABLE)

(SIDE UP LED BD )

(SIDE BD CABLE) .——j

Disconnect

y—"

31
Back



sUS CABLE ASSEMBLY

Assembly Notice A Please according to below image to Tidy up the cables.

32
Back



